

Rev. 07

SMT-2594

AWS A5.9 ER2594 EN ISO 14343 W 25 9 4 N L

2019.09

HYUNDAI WELDING CO., LTD.



Specification	AWS A5.9	E	R2594		
	EN ISO 143	8 43 W	/ 25 9 4 N L		
Applications	Superduplex alloys such as 2507 and Zeron 100, superduplex casting alloys (ASTM A890).				
Characteristics on Usage	 Weld metal has 30~60% ferrite contents Due to the high chromium contents, corrosion resistance is excellent in most environments(chloride enviroment) Superior pitting resistance(PREN ≥40) 				
Shielding gas	100% Ar				
Polarity	GTAW : DC-				
Packing			Size	2.4mm X 1000mm	
	SMT-2594	TIG	Weight	(3/32in X 39.4in) 5kg (11lbs)	
Approval	ABS				



1. Mechanical Properties & Chemical Composition of All-Weld Metal (GTAW)

Welding Conditions

Method by AWS Spec.



Size(mm)	: 2.4mm
Shielding gas	: 100% Ar
Flow(ℓ /min.)	: 15~20
Ampere/Voltage	: 150~160A/13~14V
Speed(cm/min.)	: 12.4~14.1
Heat input(KJ/cm)	: 5.0~15.0
Base metal: UNS S32	750

1-2 Chemical composition of the wire (wt%)

С	Si	Mn	Р	S	Ni	Cr	Мо	Cu	Ν
0.011	0.41	0.53	0.019	0.001	9.13	25.27	3.86	0.21	0.257
≤0.03	≤1.0	≤2.5	≤0.03	≤0.02	8.0 ~10.5	24.0 ~27.0	2.5 ~4.5	≤1.5	0.2 ~0.3
AWS A5.9 ER2594									

1-3 Chemical composition of All weld metal (wt%)

С	Si	Mn	Р	S	Ni	Cr	Мо	Cu	N2	PREN
0.014	0.41	0.52	0.021	0.004	8.82	25.52	3.74	0.08	0.20	41.06

* PREN = Cr + 3.3×Mo + 16×N

1-4 Radiographic Test

Consumable	Specification	Accepted	Rejected
SMT-2594	AWS A5.4	0	

1. Mechanical Properties & Chemical Composition of All Weld Metal (GTAW)

1-5 Mechanical properties of All-weld metal

Tensile Test Results.				
T.S. MPa (I	EI (%)			
889 (1	889 (129)			
AWS A5.4 E2594	≥760	≥15		

			mpact test le (ft·lbs)	
ී (°F)	X1	X2	X3	Avg.
-50 (-58)	300 (221)	274 (202)	291 (215)	288.3 (212.6)

1-6 Vickers hardness test(H_v10)



H _v 10, Vickers hardness test							
1	2	3	4	5	6	7	8
240.5	263.9	296.3	281.6	239.7	234.1	279.8	289.0
9	10	11	12	13	14	15	
273.6	230.9	237.6	276.3	299.3	274.4	238.3	



1. Mechanical Properties & Chemical Composition of All Weld Metal (GTAW)

1-7 Ferrite content of weld metal

Consumable	Shaeffler	WRC(1992)	FERITSCOPE MP-30	ASTM E562
SMT-2594	80.3	66.9	49.4	57.4

* FERITSCOPE MP-30 (FISCHER , Germany)



Base Metal

HAZ

Weld Metal

1-8 Mechanical properties of weld metal(Butt welding)





1. Mechanical Properties of Butt Weld Metal (GTAW)

1-9 Bending test

• Transverse Bending Test (Face & Root)





Face (Non-Crack)

Root (Non-Crack)

1-10 Ferric Chloride Pitting Test (ASTM G48 Method A)

Osnavmahla	Specimen Weight (g) Before After			Remark (Pitting)	
Consumable			Weight loss(g)		
SMT-2594 (1G)	116.0912	116.0910	0.0002	No Pitting	

* Temperature : 40℃±2 , Period : 24Hr (104°F ±35.6, Period : 24Hr)





Before

After

.....

2. Mechanical Properties of Pipe Welding Weldment (GTAW)

> Welding condition

Base Metal	S32750 (8" x 12.7mmt)			12:00
Joint preparation	Root gap: 3mm , Groove angle : 60 $^\circ$			
Filler Metals	SMT			
Welding Current (A)	60~80	80~100	100~120	
Welding Voltage (V)	9~11	9~12	9~13	
Travel speed (cpm)	3.6~6.4	5.0~8.6	6.5~10.8	06:00
Heat Input	5.0 ~ 14.4			00.00

Clock	Front	Back
12:00		
03:00		
06:00		
09:00	Entre Constant of the Annual State	

		2

SMT-	-2594

전자문서본(Electronic Copy) 전자문서본(Electronic Copy) 전자문서본(Electronic Copy)



TESTING CERTIFICATE

68-1. Saebyeok-ro. Sasang-gu. Busan. Korea.		Certificate No. : 1446 Page [1] of	64- K 055 7 8		TREDUTORY ACCREDITATION OF THE TREDUCTION ACCREDITATION OF THE TREDUCTION OF THE TRE			
Tel : 051-328-0356 / Fax : 051-328-0380								
1. Client :								
 Name: HYUNDAI WELDING CO Address: 507, Teheran-ro, Ga Date of Receipt: 2014. 09. 12 	ngnam-gu, (Seoul, Korea						
2. Use of Report : Quality Control								
3. Test Sample : Duplex STS 2594	(8" X 12.7mr	mt, ER2594)						
4. Date of Test: 2014. 09. 17								
5. Test Method used : ASME IX Q	W-150:2013							
6. Testing Environment : Temperat	ture : (20 ± 1	1) °C, Humidity	: (54 ± 4) ୨	6 R.H.				
7. Test Results :								
Test Name	Unit		mple No.		Result			
Weldment Tensile Strength	MPATOH	IT ADONE	DITATU	866				
A A A A A A A A A A A A A A A A A A A	TESTING NO. 514							
This test report shall be used only wi public relation, advertisement. The test result of this test report only do not guarantee the all products of	limited in the		-					
Affirmation Tested by Name : Kyur	ng-Jin, Jung	Hotele	Teohnioal Ma Name :	_	Kun, Ma Najahatukaj			
The above test certificate is the acor signed the ILAC-MRA.	edited test re	esults by Korea I 2014. 09. 17.	aboratory Acc	oreditati	ion Soheme, which			
HYUN TE	CH CO Accredit	., Ltd. F ed by Kolas, R	PRESIDE epublic of K	OREA 2	ISIGNATURE			
Form HT-KQPF-26-03(02):2012.06.25					HYUN TECH Co., Ltd			
HTTE Hyun Tech Co., Ltd. Laboratoryand the original test					copy as the request of a client on a special paper with a seal			

전자문서본((Electronic Copy)
전자문서본((Electronic Copy)
전자문서본(Electronic Copy)





TESTING CERTIFICATE

HYUN TECH Co., Ltd www.hyun-tech.com 68-1. Saebyeok-ro. Sasano-ou.		Certificate No. : 144664-K(KOL45				
Busan, Korea. Tel : 051-328-0356 / Fax : 051-328-0380	Page[1] of[1]		TESTING NO. 514					
1. Client :								
 Name : HYUNDAI WELDING CO., LTD. Address : 507, Teheran-ro, Gangnam-gu, Seoul, Korea Date of Receipt : 2014.09.12 								
2. Use of Report : Quality Control								
 Test Sample : Duplex STS 2594 Date of Test : 2014, 09, 17 	4 (8° X 12.7m	mt, ER2594)						
5. Test Method used : ASME IX C	W-170:2013							
6. Testing Environment : Tempera	ture : (21 ±	1) °C , Humidity : (54	±4)% R.H.					
7. Test Results :								
Test Name	Unit	Sample N	0.	Result				
Charpy Impact Test-Absorbed Energy (-48 ℃)	RATOP	RY Auw-IRED/1	AT/0					
Charpy Impact Test-Absorbed Energy (-48 ℃)	J	1W-2	190					
Charpy Impact Test-Absorbed Energy (-48 ℃)	1	1W-3	109 (A	verage 141)				
This test report shall be used only w public relation, advertisement. The test result of this test report only do not quarantee the all products of	ithin the purp y limited in th		ge and also she					
Affirmation Tested by		7/1 11/2	nical Manager	alid 2				
Name : Jae	-Hun, Jeong	Nam	e: Bong-	Kun, Ma ((\$iohatuka)				
The above test certificate is the accredited test results by Korea Laboratory Accreditation Scheme, which signed the ILAC-MRA.								
2014. 09. 17. HYUN TECH CO., Ltd. PRESIDENT Accredited by KOLAS, Republic of KOREA								
rm HT-KQPF-26-03(02):2012:06:25 HYUN TECH Co. Ltd								
Hyun Tech Co., Ltd. Laboratoryand the original tes	This t t report creat	est report is issued by ed by Hyun Tech Co.,	an electronic Ltd. is printed	copy as the request of a clier on a special paper with a set				

전자문서본(Elec	tronic Copy)
전자문서본(Elec	tronic Copy)
전자문서본(Elec	tronic Copy)





TESTING CERTIFICATE

HYUN T	ECH Co., Ltd -tech.com		Certificate No. : 1446	64-K05580	A HOGATORY ACOMEDITATOR R		
8–1. Saebyeok-ro. 3 usan. Korea. el : 051-328-0356 /			Page [1] of	[2]	TETWO NO. 514		
el: 051-328-0356 / Fax: 051-328-0380 1. Client: • Name : HYUNDAI WELDING CO., LTD. • Address : 507, Teheran-ro, Gangnam-gu, Seoul, Korea • Date of Receipt : 2014. 09. 12 2. Use of Report : Quality Control 3. Test Sample : Duplex STS 2594 (8" X 12.7mmt, ER2594) 4. Date of Test : 2014. 09. 17 5. Test Method used : ASTM E340 - 13 6. Testing Environment : Temperature : (21 ± 1) °C , Humidity : (67 ± 2) % R.H. 7. Test Results :							
Tes	at Name	Unit	Gar	mple No.	Result		
Maoro Etohing Te	st	RATOP	A GCRE	DITATION	Page #2		
TESTING NO. 514							
public relation, a The test result o	shall be used only w idvertisement. f this test report only e the all products of	y limited in the		-			
Affirmation	Tested by Name : Deu	uk-Hyuk, Im	的影子	Technical Manager Name : Bong	-Kun, Ma Aligheither		
The above test signed the ILAC	-MRA.	CH Co	2014. 09. 17.	aboratory Accredita	ISIGNATION		
m HT-KQPF-26-030		This *	est report is issu	ed by an electronic	HYUN TECH Co., L copy as the request of a clien		
TL Hyun Tech Laborator	h Co., Ltd. yand the original tes				d on a special paper with a se		





Sincere in our promises





전자문서본((Electronic Copy)
전자문서본((Electronic Copy)
전자문서본(Electronic Copy)





TESTING CERTIFICATE

HYUN TECH Co., Ltd www.hyun-tech.com		Certificate No. : 1446	64-K05581	(3)	SOUTH AND A MOLECULAR AND A MOLECULAR OF			
8–1. Saebyeok-ro. Sasano-ou. usan. Korea. el : 051–328–0356 / Fax : 051–328–0380		Page [1] of	[1]	and a second	TESTING NO. 514			
1. Client : • Name : HYUNDAI WELDING CO., LTD. • Address : 507, Teheran-ro, Gangnam-gu, Seoul, Korea • Date of Receipt : 2014. 09. 12								
2. Use of Report : Quality Control 3. Test Sample : Duplex STS 2594 4. Date of Test : 2014. 09. 16 ~ 20 5. Test Method used : ASTM G48 6. Testing Environment : Tempera 7. Test Results :	014. 09. 17 - 11 Method	L'AT	:(53±7)%	R.H.				
Test Name	Unit	Gar	nple No.	F	Result			
Ferrio Chloride Pitting Test-Weight Loss	RATOP	A AGCRE	DITATI	0.006 4				
Ferrio Chloride Pitting Test-Visible	-	1		Not Defected				
This test report shall be used only w		TING NO.		so shall not be	a used for			
public relation, advertisement. The test result of this test report only limited in the sample and sample name presented by the client and do not guarantee the all products of the client.								
Affirmation Tested by Name : Cha	ng-Hun, Son	Z	Technical Mar Name :	nager Bong-Kun, Ma	NELLO			
The above test certificate is the accredited test results by Korea Laboratory Accreditation Scheme, which signed the ILAC-MRA. 2014. 09. 17. HYUN TECH CO., Ltd. PRESIDENT ISIGNATION ACCREDITED TO ACCREDITACIONA ACCREDITED TO ACCREDITED TO ACCREDITACIONA ACCREDITED TO								
m HT-KQPF-26-031021:2012.06.25 Hyun Tech Co., Ltd.					HYUN TECH Co., L the request of a clie ecial paper with a se			